

NISSAN GQ PATROL SWB & LWB



The Xrox[®] Rear Step Tube Bar is designed to give maximum protection to the rear and sides of your vehicle as well as providing a convenient step. It incorporates two Hi-Lift jack positions and has detachable sides that can be replaced if damaged.

This bar has been designed to fit with a genuine towbar OE - 69162-02J22A. The bar accommodates a 35" tyre in the factory location

Note Some trailers need to have more clearance between the bumper and tow ball, so a longer detachable tow tongue extension may need to be purchased.

Fitting Instructions - Time 1.5 Hour

- 1. Disconnect the wiring to the bumper rear tailights. Remove the bumper from the vehicle.
- Loosely assemble the XROX[®] RTB centre and two side sections together on the ground with 2) M12x40 button head Allen bolts, t/washers, s/washers, nuts (front of bar) and 3) M10x25 bolts, t/washers, s/washers and nuts (rear of bar), per side.
- 3. Fit the LED light to the light bracket using 2) M5x10 bolts, f/washer, s/washer and nuts (do not put the flat washer inside the light housing). Fit the light brackets to the bar between the mount and centre section using 2) M6x20 bolts, f/washers, s/washers and nuts. Wire up using existing loom.
- 4. Fit the assembled Rear Tube Bar to the chassis using 2) M14x30x1.5 bolts, t/washers and s/washers per side. Using a straight edge level the bar horizontally and centralise the bar to the vehicle, once level tighten the 2) Button head bolts. Now align the bar vertically and tighten the 3) M10 bolts at the rear. Centralise and level the bar to the vehicle and tighten the 2) M14 mounting bolts.
- 5. Ensure the reverse lights in the OE light cluster are operational.

This rear tube bar comprises **both powder coated and painted parts**, the Side sections and centre are powder coated while the mounts are painted with a zinc enriched satin black enamel. If at any stage through the product's life the painted sections show signs of rust, remove the loose rust and recoat with satin black zinc enriched enamel.

Kit Contents

Qty.	Description		Qty.	Description
1	RTB Centre #2 (CP02)		12	10mm Thick Washer
1	RTB Side Section R/H #03		6	10mm Spring Washer
1	RTB Side Section L/H #04		6	10mm Nut
2	RTB Stop/Indicator Bracket (RTB-09)		4	6x20mm Bolt
2	LED Stop/Indicator Light ARM135		8	6mm Flat Washer
4	14x30x1.5mm Finepitch Bolt		4	6mm Spring Washer
4	14mm Thick Washer		4	6mm Nut
4	14mm Spring Washer		4	5x10mm Bolt
4	12x40mm Button Head Allan Bolt		4	5mm Flat Washer
8	12mm Thick Washer		4	5mm Spring Washer
4	12mm Spring Washer		4	5mm Nut
6	10x30mm Bolt		1	Fitting Instruction
К	it Packed by:	Checked By:	-	Date: